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1. SAMPLE DESCRIPTION ¥/ f#iA:
Sample Name: Anker SOLIX Solarbank 2 E1600 Pro | Sample Model: | A17C1
R i AR 5 B I RS
Manufacturer: Anker Innovations Limited
36 P 20 BT R A F
Address of manufacturer: Room 1318-19, Hollywood Plaza, 610 Nathan Road, Mongkok, Kowloon,
1] 12 P b 1l Hong kong
TSR AR HE 610 i g bl 0 1318-19 5
Factory: HUIZHOU BLUEWAY ELECTRONICS CO., LTD.
T BT T A PR A ]

Address of factory:

#101,West Hechang 5th Road, Zhongkai High-Tech Development Zone,

T bk Huizhou,Guangdong, P.R.China
J7ARAE BN AR A R X AT TS 101 5
Battery Nominal | 16V Rated Capacity: 100Ah Trademark: ANKER
Voltage: BUE A & 1600Wh T b
FEL PR AR LS
Charge Current: | 60V-==16A Maximum 60V-==16A End Charge 25A
R (MC4) Continuous Charge | (MC4) Current: (Built-in
Current: 7o HL A L HL IR battery)
e K FFEE 78 L LU
Cut-off Voltage: | 12.5V Maximum 100A Limited Charge | 60V
2 (Built-in Continuous (Built-in battery) | Voltage: (MC4)
battery) Discharge Current: 75 L PR ] v P
F KR THCAE FLIR
Cells Number: 5 Cell Model: LF100LA Cell Rated 102Ah
B LA S Capagity.
R UE A
Date of Sample Received: | Jan. 16, 2024

FE b0 H A 2024 01 A 16 H
Date of Test: Jan 16, 2024 to Feb. 02, 2024
K H #A 2024 401 H16 H & 2024 402 A 02 H

I il
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2. REFERENCE METHOD &% /1
UN "Manual of Tests and Criteria" ST/SG/AC.10/11/Rev.7/Amend.1/Subsection 38.3
Bea E GRIGFPRHEFMY (B 7 iiEiT 1) 38.3 41

3. EQUIPMENT LIST # 447/ .

Name of equipment /Model Serial No.
W BRI S TAS)
Altitude Simulation Testing Machine

AU i S B A SE-4299

STP-GKDY1000

High Fast Temperature&Humidity Chamber

PR# iR AR A SE-2106
ZJ-KSWB1000C/20

Vibration Machine

PR AL & SE-1199
DC-2200-26

Shock Machine

it & SE-4298
SY10-200

Explosion-proof high temperature box

77 A5 ret i A SE-4467
STP-GWF150A

Extrusion testing machine

BRI AL SE-135
BE-6045

Battery Charge And Discharge System

LI A R Gt SE-4387

CE-6008n-120V50A-H

High-performance battery detection system

I i L AS U R 4t SE-4537
CT-4001-10V300A-NFF

Digital multimeter

B TTHE SE-4429
115C
Electronic scale
TR SE-4455
YH-3
Data Logger
Hdln REE AR SE-4431
LR8431-30
A ZEE RS BR AT Code: AB-AB-131-a
Hidlk: THRARITERRMEHEEREERSH LI UEE2HEIEERX @ Hotline
FiE: (86) 0755-26066440 fE£E: (86) 0755-26014772 2_/ 400-003-0500
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4. ENVIRONMENTAL CONDITIONS OF THE TEST #5244
Temperature: (20+5) °C R.H.: (25~75) %RH
R AERT R BE

5. TEST ITEM AND CONCLUSION i1 H & 4518

ITEM SAMPLE NUMBER STANDARD CONCLUSION
MR 11 H FE 9 = PAThr it g5
Altitude simulation 72 2 41 LMK, LFER AT
: AEAE GRIAN
Thermal test #l bRETFMY (B 7
23 3
Vibration 22 B1~B2, B3~B4 giﬂég; o
Shock il The sample has
STISG/AC.10/1/ReV. | passed the items
External short circuit 4% % 7/Amend1 of UN "Manual of
Tests and
Crush & C1~C5, C6~C10 Criteria"
ST/SG/AC.10/11/
Overcharge I 75 H B5~B6, B7~B8 Rev.7/Amend1/Su
X bsection 38.3
Forced discharge 5 il il Hi C11~C20, C21~C30

Notes i H:
B1~B2: Batteries at first cycle in fully charged states;
AR A AT A T e 4 RS 1
B3~B4: Batteries after 25 cycles ending in fully charged states;
AR 25 AT TR TS 56 48 7 HUIRAS I FLR
B5~B6: Batteries at first cycle in fully charged states;
BRSO A B 5 42 78 FOIR A O FEL L
B7~B8: Batteries after 25 cycles ending in fully charged states;
NER 25 A FRTBCE 5 58 48 T HUIR A HELie 5
C1~C5: Cells at first cycle at 50% of the design rated capacity;
A AT 50% B HEUE 25 RS I LR
C6~C10: Cells at 25 cycle at 50% of the design rated capacity;
N 25 A TR FE I 50% B4 e 25 R AS IR LG
C11~C20: Cells at first cycle in fully discharged states;
B SRR A B 5 A TBCRIR A ) RS
C21~C30: Cells after 25 cycles ending in fully discharged states.
B 25 TR G e A T RIRAS AT L .

A= EENRBBIR AT Code: AB-AB-131-a
itk TRARITERRMEEHEEREERSH~LITVEE2HREIEERX @ Hotline
FiE: (86) 0755-26066440 fE£E: (86) 0755-26014772 2_/ 400-003-0500

BR#E: service @anbotek.com www.anbotek.com.cn
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6. TEST METHOD i 5 V%

Tests T.1 to T.5 shall be conducted in sequence on the same cell or battery. Tests T.6 and T.8
shall be conducted using not otherwise tested cells or batteries. Test T.7 may be conducted using
undamaged batteries previously used in tests T.1 to T.5 for purposes of testing on cycled batteries.

In order to quantify the mass loss, the following procedure is provided:
Mass loss(%) = (M1-Mz2) / M1x100
Where M, is the mass before the test and Mz is the mass after the test. When mass loss does not
exceed the values in Table blow, it shall be considered as “no mass loss”.
N RS Bl R A AT I PP AT 5 T 2 T.5. 550 T.6 A1 T.8 N4 A A 3 A Benied i) s s i it o 3k
55 7.7 AT DM A IR SRS T.1 2 T.5 i AR AR f AT, DAEINAAE 5 7 H e i iad ) e
R R T
FLER (%)= (Mi-M2)/M1 *100
A My BRI AT R, M 2R E i E. W ESRAES FTRITIEE, BN TR

BAUK.
Mass M of cell or battery Mass loss limit
LA B LB B B M JitEE 4 R PR AR
M<1g 0.5%
19<M<75g 0.2%
M>75g 0.1%

T.1 Altitude simulation
Test cells and batteries shall be stored at a pressure of 11.6 kPa or less for at least six hours at ambient
temperature (20 £ 5 °C).
Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture
and no fire and if the open circuit voltage of each test cell or battery after testing is not less than 90% of
its voltage immediately prior to this procedure. The requirement relating to voltage is not applicable to
test cells and batteries at fully discharged states.
T =R
BRI RSN R B AE s 8 T BRI T 11.6 TIAFIFREEIR A (20°4£5°C) FAFE D 6 /N .
FORASHEM TSR T TofR, TR, Joigk, IF HARAS R S s B 1
Ja P FEU AN /N T AR AT IX — SR A0 AT FE R Y 90% . A % L B SRANIE FH T 58 A RS 1R B0 Fe
T LIEERiS

T.2 Thermal test
Test cells and batteries are to be stored for at least six hours at a test temperature equal to 72 + 2°C,
followed by storage for at least six hours at a test temperature equal to - 40 £ 2°C. The maximum time
interval between test temperature extremes is 30 minutes. This procedure is to be repeated until 10
total cycles are complete, after which all test cells and batteries are to be stored for 24 hours at ambie
nt temperature (20 + 5°C). For large cells and batteries the duration of exposure to the test temperature
extremes should be at least 12 hours.
Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture
and no fire and if the open circuit voltage of each test cell or battery after testing is not less than 90% of
its voltage immediately prior to this procedure. The requirement relating to voltage is not applicable to
test cells and batteries at fully discharged states.
T.2 #ik

G R RS A EL L B S AE TR IR IR B 55 T 7242°C IR N AR E /D> 6 /NI, 35 FEAE 1IN L 45
T-40+2°C HISFAT FAFTBCEE D 6 /N o AR a6 T 2 T P s DK 8] (] B Ay 30 73+ LR FP B AT 3
17, 5810 IR, HE R A A S IR IR (2025°C) RAFH 24 /NI o XFT- R 28 B RS AT H
W, T e T AN R IR R I ] 222 R 12 /N

A ZEE RS BR AT Code: AB-AB-131-a
itk HRARYTERR A EEREEEEHm L TV REEKE1RERX @Homne
g - (86) 0755-26066440 A=W (86) 0755-26014772 o 400-003-0500

HB4E: service @anbotek.com www.anbotek.com.cn
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EORHGAHEMTICE N . THR. AR, BRI K, I HAR N i al r e 10
J& BT H AN T AR AT X — B BT R 90%. A 5% H R AR AN E H T 58 O RIRES 1156
AR .

T.3 Vibration

Cells and batteries are firmly secured to the platform of the vibration machine without distorting the cells
in such a manner as to faithfully transmit the vibration. The vibration shall be a sinusoidal waveform with
a logarithmic sweep between 7 Hz and 200 Hz and back to 7 Hz traversed in 15 minutes. This cycle
shall be repeated 12 times for a total of 3 hours for each of three mutually perpendicular mounting
positions of the cell. One of the directions of vibration must be perpendicular to the terminal face.

The logarithmic frequency sweep shall differ for cells and batteries with a gross mass of not more than
12 kg (cells and small batteries), and for batteries with a gross mass of more than 12 kg (large
batteries).

For cells and small batteries: from 7 Hz a peak acceleration of 1 gn is maintained until 18 Hz is reached.
The amplitude is then maintained at 0.8 mm (1.6 mm total excursion) and the frequency increased until
a peak acceleration of 8 gn occurs (approximately 50 Hz).A peak acceleration of 8 g is then maintained
until the frequency is increased to 200 Hz.

For large batteries: from 7 Hz to a peak acceleration of 1 gn is maintained until 18 Hz is reached. The
amplitude is then maintained at 0.8 mm (1.6 mm total excursion) and the frequency increased until a
peak acceleration of 2 gn occurs (approximately 25 Hz). A peak acceleration of 2 gn is then maintained
until the frequency is increased to 200 Hz.

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture
and no fire during the test and after the test and if the open circuit voltage of each test cell or battery
directly after testing in its third perpendicular mounting position is not less than 90% of its voltage
immediately prior to this procedure. The requirement relating to voltage is not applicable to test cells
and batteries at fully discharged states.

T.3 #&3)

ROV R X ] RS &, (BRI BEAN R il i AT AU REHE R AR 3 IR BN . RSN
S ISR, MBI 7 25 200 #52%, FEB 7 2%, ESEEON A5 . X IREIEARSUN
SAMEEE S TAE—JT M EEHAT 12 K, AR 3 /. iR —ANIRS) 5 1 Db 20 i T
HFEH,

PEXTE AR TR, XA TEAE 12 T o i B S E i CRUESHI N ) , Fixt 12 T30 &%
SEORH I CRES ) A P AN .

XFRGGHVNR L I 7 BRZETTAR, OREF 1 gn HUBRKIIESE, ERIPIZRIAE] 18 Hfidk. RIERIk
TRERFRAE 0.8 2ok (BALFE 1.6 oK) , FHEIIR BB KINE LA E] 8 gn (BFELI N 50 #2%) - ¥
R IE BEARFFLE 8 gn ELEIAZR I N E] 200 #5254

XPRBIH: N 7 BR220T00, ORIF 1 gn IUERCKINIRSE, EEPNAIER] 18 k. REHIRmEREF
7£0.8 2K CEATHE 1.6 =KD JREINIR BRI KINELIE S 2 gn (FIFRL)Y 25 Hi2L) o K K&
FEDRFFAE 2 gn ELEIFNZIG N 200 H#2%.

FORHSH MG O oA, oMk, 7F BAaA e it s it e 5 =
AN B 2237 A b AR 5 S RIIAS RO % L IS AN TAEREAT IX— B AT HU A 90%.. A% FE IS AR
ANE A T 58 AT RR A AR i R RS A HRL L

T.4 Shock

Test cells and batteries shall be secured to the testing machine by means of a rigid mount which will
support all mounting surfaces of each test battery.

Each cell shall be subjected to a half-sine shock of peak acceleration of 150 gn and pulse duration of

6 milliseconds. Alternatively, large cells may be subjected to a half-sine shock of peak acceleration of
50 gn and pulse duration of 11 milliseconds.

Each battery shall be subjected to a half-sine shock of peak acceleration depending on the mass of the
battery. The pulse duration shall be 6 milliseconds for small batteries and 11 milliseconds for large
batteries. The formulas below are provided to calculate the appropriate minimum peak accelerations.

Code: AB-AB-131-a

i (@ Hotline
(86) 0755-26066440 2 400-003-0500
service @anbotek.com www.anbotek.com.cn
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3 Minimum peak acceleration Pulse duration
Battery Fil N M Bk RFLERT
150 gn or result of formula
Small batteries /N HE i Acceleration(gn)= (Mj 6 ms
mass *

whichever is smaller
50 gnor result of formula

30000 J

mass *
whichever is smaller
* Mass is expressed in kilograms.

11 ms

Large batteries K%Y it Acceleration(gn)= (

Each cell or battery shall be subjected to three shocks in the positive direction and to three shocks in
the negative direction in each of three mutually perpendicular mounting positions of the cell or battery
for a total of 18 shocks.
Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture
and no fire and if the open circuit voltage of each test cell or battery after testing is not less than 90% of
its voltage immediately prior to this procedure. The requirement relating to voltage is not applicable to
test cells and batteries at fully discharged states.
T.4 ik

T P AR A L R R [ S AR SR R RO |, SRS AN R R BT e T

TN NE B2 5 K INIRFE 150 gn A FEEEN 0] 6 =R IE szt . Ak, KREHS T
D252 e KNNIE FE 50 gn AR EEI [A] 11 AP IE R B b

B BRI 32 2 1R 5L e B RTINS 2 B R T R b A B 3% /N Rt B8 ok s S 6]y 6
=P, S RAY e Bk R T 11 =R R A B TS A0S 1 I A BR P S R

T H S BRI E = A AH L B HES BB 22 2 77 A 1 IE AR T 852 =ity BB AE
Wi m&z =i, SILE52 18 kb,

BRSBTS O oA, TomEMIk K, JF BAaA i dat sl it e X 5
J& I R AS /N T AR AT X — 30 HT H R Y 90% . A G HLE B SRR IE FH T 58 A0S B0t e Fe
ASATEL I

T.5 External short circuit
The cell or battery to be tested shall be shall be heated for a period of time necessary to reach
a homogeneous stabilized temperature of 57+4°C, measured on the external case. This period of time
depends on the size and design of the cell or battery and should be assessed and documented. If this
assessment is not feasible, the exposure time shall be at least 6 hours for small cells and small
batteries, and 12 hours for large cells and large batteries. Then the cell or battery at 57+4°C shall be
subjected to one short circuit condition with a total external resistance of less than 0.1 ohm.
This short circuit condition is continued for at least one hour after the cell or battery external case
temperature has returned to 57+4°C, or in the case of the large batteries, has decreased by half of the
maximum temperature increase observed during the test and remains below that value.
The short circuit and cooling down phases shall be conducted at least at ambient temperature.
Cells and batteries meet this requirement if their external temperature does not exceed 170°C and
there is no disassembly, no rupture and no fire during the test and within six hours after the test.
T.5 SRR ES

XA O I, NI — B EE IS TR, AN D S 00 R iR B 2k 3 15 PR ARG S il B
57+4°C, X B [a] A BT B BRI A NI T, TR AN RESR I [R] SN AP Al iE % . it
VRBEATIXMURAG U]/ R B R ) R R B TR N 2 /4R 6 /NN, DAY RS L v P 2 R I () R 2 D
FREE 12 /0BT 2AJE, HUSSEHIRTE 5724°C N&Z AN FH/NT 0.1 BRUE 150 6 2514

A ZEE RS BR AT Code: AB-AB-131-a

Hllk: TERAFRNITEREMBHEEREEReH L TIEFE2HEFIEFRX @Hoﬂine
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IX— % 2% A1 A S B I AN SR BE [ 3 57+4°C JERFEEE /D 1 /N, BPE K B 0 T
A 5E IR R MR Ik A6 Hh BTV 8% (1 S iR TR K — 7 22— IR OREF R T IR AE .

LB AN B iR B BN 23 A 2 TR IR

EORHG A AN R AT 170°C,  JFHARRKIE R b Lk )n 6 A Toiiik, o
H, Tl k.

T.6 Impact / Crush
Impact (applicable to cylindrical cells greater than 18 mm in diameter)
The sample cell or component cell is to be placed on a flat smooth surface. A 15.8 £ 0.1mm diameter,
at least 6 cm long, or the longest dimension of the cell, whichever is greater, Type 316 stainless steel
bar is to be placed across the centre of the sample. A 9.1 + 0.1 kg mass is to be dropped from a height
of 61 £ 2.5 cm at the intersection of the bar and sample in a controlled manner using a near frictionless,
vertical sliding track or channel with minimal drag on the falling mass. The vertical track or channel used
to guide the falling mass shall be oriented 90 degrees from the horizontal supporting surface.
The test sample is to be impacted with its longitudinal axis parallel to the flat surface and perpendicular
to the longitudinal axis of the 15.8 £ 0.1mm diameter curved surface lying across the centre of the test
sample. Each sample is to be subjected to only a single impact.
Crush (applicable to prismatic, pouch, coin/button cells and cylindrical cells not more than 18 mm in
diameter)
A cell or component cell is to be crushed between two flat surfaces. The crushing is to be gradual with a
speed of approximately 1.5 cm/s at the first point of contact. The crushing is to be continued until the
first of the three options below is reached.
(a) The applied force reaches 13 £ 0.78 kN;
(b) The voltage of the cell drops by at least 100 mV; or
(c) The cell is deformed by 50% or more of its original thickness.
Once the maximum pressure has been obtained, the voltage drops by 100 mV or more, or the cell is
deformed by at least 50% of its original thickness, the pressure shall be released.
A prismatic or pouch cell shall be crushed by applying the force to the widest side. A button/coin cell
shall be crushed by applying the force on its flat surfaces. For cylindrical cells, the crush force shall be
applied perpendicular to the longitudinal axis.
Each test cell or component cell is to be subjected to one crush only. The test sample shall be observed
for a further 6 h. The test shall be conducted using test cells or component cells that have not
previously been subjected to other tests.
Cells and component cells meet this requirement if their external temperature does not exceed 170°C
and there is no disassembly and no fire during the test and within six hours after this test.
T.6 /4
it GEHTEAANT 18 ZAKMEFEIE HLED

AR RO B R RS B B3R T |, — AR 316 BN BE e L, IR ELAR
15.8 £0.1 2K, KEED6 FEX, siRimfIRE, M oEFZKE. K5 9.120.1 T o HE
M 61 2.5 HUR AL Bk SR AR SE AL, R — AN LA BESERR . 0 A4 AR BE /) /N O 3 L
PuEsEE I LAEs] . B EHUEBEEH] T 5] SVR IR SO R T & 90 I T .

e e, BN 5P E R AT SRR R O U AR 15.8 £ 0.1 2K #h 3k
MHPREE. AL kL.

FrE CHRAEE. 83k, Wm/AlnS M ER /N T 18 Z K EFIE A
R FEE R PR HURS TSR P AT 2 [ B, HF IR AT BEIZATINR, ARS8 — Al i B R4
N5 FORIPD . BHRFFEEEAT, BEEIMILLIT =ML —:

(a) N/ EIAH] 13 £0.78 T2

(b)  HLEGHH SR EESE 100 Z4K; 5L

(©) AR B IR R L 1Y) 50%EE L 1.

—HIERIRRE ). WIS TFRE 100 ZRECEL, BHUBARTE 2 /I8 IR R 50%,  HIVA] iR bR &
7o
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AR AR P RN M 5 B P — TR s o L T0/AG8 T T F S M H P TESR T Mt o BTG FL M 5 iy
e ELAT7 At

15 ARE RSB ELAR H FU U TR . RS AREANEE 6 /N o SR P 2 ] et o
R 6 85 SR R AT
R S SR S SN A FE AR 170°C, I FLZE ISR e L B85 6 /NI I EARMR,
=X

T.7 Overcharge
The charge current shall be twice the manufacturer's recommended maximum continuous charge
current. The minimum voltage of the test shall be as follows:
(a) When the manufacturer's recommended charge voltage is not more than 18V, the minimum voltage
of the test shall be the lesser of two times the maximum charge voltage of the battery or 22V.
(b) When the manufacturer's recommended charge voltage is more than 18V, the minimum voltage of
the test shall be 1.2 times the maximum charge voltage.
Tests are to be conducted at ambient temperature; the duration of the test shall be 24 hours.
Rechargeable batteries meet this requirement if there is no disassembly and no fire during the test and
within seven days after the test.
T.7 dERE
78 FEL R IAT A 2T A 1 o S D) A KRR 78 R R B P % o k6 R /N RIS AR
(a) i3 i WA e B L AN KT 18 AR, 56 8 i /0 HEL TS I L L i K 7 R L S ) R 3% B
22 PRPIE BN
(b)) il pe 0 AR 7 FL RS KT 18 AR, T P e /) R 2 Dy i K 7 FL L ) 1.2 e
BN AEP IR B T AT, #EAT I A TR Ny 24 /N
FESRT] 78 AR A R R AR S 7 R A TEARAR, TEiE K.

T.8 Forced discharge

Each cell shall be forced discharged at ambient temperature by connecting it in series with a 12V D.C.
power supply at an initial current equal to the maximum discharge current specified by the manufacturer.
The specified discharge current is to be obtained by connecting a resistive load of the appropriate size
and rating in series with the test cell. Each cell shall be forced discharged for a time interval (in hours)
equal to its rated capacity divided by the initial test current (in ampere).

Primary or rechargeable cells meet this requirement if there is no disassembly and no fire during the
test and within seven days after the test.

T.8 il
BN ELO N AEIR IR BT R 5 12 AR B H IR A B AR 2 rL AT 5 T A e 7 2 S 1) e RS Pl RV ) 6
47 i ) TSR

R 24 K/ INAUE AR AR L L A7 ey S e FE B R IR, TS 4 e OB L. A F B AT
SRR, BCRITE] O NS T HAUE R R AR S B (R o
FOR 5 RS BT 78 H U E B A AR AR J5 7 R A TR, TRl

R ZEE IR RBRAE) Code: AB-AB-131-a
Hidlk: THRARIITERRMEHEERHEERSH LI EFE2EFIEFX @ Hotline
FEiE: (86) 0755-26066440 {5E: (86) 0755-26014772 2/ 400-003-0500
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7. TEST PROCEDURE I i{#2 7

Marking %5 748

Pretreatment ik

v
v v v v

B1~B2, B3~B4 C1~C5, C6~C10 B5~B6, B7~B8 C11~C20, C21~C30

v

Altitude simulation
i AU

v

Thermal test

PN v v
A 4
v Overcharge Forced discharge
Crush & A |
o |
Vibration &z e SR T

v

Shock #;

v

External short circuit
A %

¢ \ 4 \ 4 v

'

Analysis g A-FH

A= EENRBBIR AT Code: AB-AB-131-a
itk TRARITERRMEEHEEREERSH~LITVEE2HREIEERX @ Hotline
FiE: (86) 0755-26066440 fE£E: (86) 0755-26014772 2_/ 400-003-0500

Bi#8: service @anbotek.com www.anbotek.com.cn
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% 11 50 3% 15 it

T.1 Altitude simulation 1= /Z#41L

No. Pre-test Wl (] After test ik 5 Mass Voltage Whether leakage,
s Mass Voltage Mass Voltage loss loss venting,
R B i 1 JE RS | HIESTR w?$?m%m)
- - (%) (%) rupture, fire
T5i(kg) RV) | Fritkg) | R(V) B, e, iR
&, Bk G
175)
B1 21.074 16.667 21.072 16.667 0.01 0.00 N
B2 21.098 16.673 21.098 16.672 0.00 0.01 N
B3 20.993 16.674 20.990 16.673 0.01 0.01 N
B4 21.064 16.670 21.064 16.670 0.00 0.00 N
T.2 Thermal test #IR
No. Pre-test A Ai After test iR )5 Mass Voltage Whether leakage,
5 Mass | Voltage Mass Voltage loss Loss venting,
R B R 1 RS | LT wfwTﬂmm
. - % % rupture, fire
Fritkg) | R(V) | Fiitkg) | R(V) (%) (%) A
&, Bk G
175)
B1 21.072 16.667 21.068 16.610 0.02 0.34 N
B2 21.098 16.672 21.092 16.605 0.03 0.40 N
B3 20.990 16.673 20.984 16.615 0.03 0.35 N
B4 21.064 16.670 21.060 16.610 0.02 0.36 N
T.3 Vibration ##3))
No. Pre-test i il After test IR 5 Mass | Voltage | Whether leakage,
G Mass | Voltage Mass | Voltage loss Loss venting,
R T s H JRESH | &5 ditsassef_mb;)\/(,/N)
3 ) % % rupture, fire
Fritkg) | RV) | Trika) | R(V) (%) i) Ml b 4
R, R &
I15)
B1 21.068 16.610 21.066 16.610 0.01 0.00 N
B2 21.092 16.605 21.090 16.604 0.01 0.01 N
B3 20.984 16.615 20.984 16.615 0.00 0.00 N
B4 21.060 16.610 21.060 16.609 0.00 0.01 N
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EF =Tk

T.4 Shock W+

Peak acceleration: 37.8 gn, Pulse duration: 11 ms

WEAE N E: 37.8gn,

fik sl 11 ms

Page 12 of 15

%12 i 315 T

No. Pre-test Al After test it )5 Mass Voltage | Whether leakage,
s Mass Voltage Mass Voltage loss Loss venting,
R B i 1 RS | BIES 0 ditsass?_mbP\/(,/N)
. X (%) (%) rupture, fire
Tritkg) | R(V) | Tritkg) | AR(V) O T
&, BRI K (2
I175)
B1 21.066 16.610 21.064 16.609 0.01 0.01 N
B2 21.090 16.604 21.088 16.604 0.01 0.00 N
B3 20.984 16.615 20.984 16.614 0.00 0.01 N
B4 21.060 16.609 21.060 16.609 0.00 0.00 N

T.5 External short circuit #1355 2%

No. 4’5 Peak temperature (°C) Whether disassembly, rupture, fire (Y/N)
IR e i AT, W, K (R
B1 57.6 N
B2 57.5 N
B3 57.4 N
B4 57.5 N
T.6 Crush &
No. %5 Peak temperature (°C) Whether disassembly, fire (Y/N)
IR e i 5 A, AR GEITR)
C1 23.6 N
Cc2 24.2 N
C3 23.9 N
C4 23.6 N
C5 23.7 N
C6 24.1 N
C7 244 N
C8 24.1 N
C9 24.0 N
C10 23.7 N
T.7 Overcharge i$E 78
No. %' Whether disassembly, fire (Y/N)
AT, Fk G2

B5 N
B6 N
B7 N
B8 N
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EF =Tk % 13 0 3t 15 1T

T.8 Forced discharge 5 il 5t

No. ‘s Whether disassembly, fire (Y/N)
A, R CGRIE)

C11
C12
C13
C14
C15
C16
C17
C18
C19
C20
C21
C22
C23
C24
C25
C26
Cc27
C28
C29
C30

Z\Z\Z|1Z|1Z|1Z|1Z21Z21Z21Z2|1Z2|Z2|1Z2(Z2|1Z2|Z2|1Z2|1Z2|Z2|Z2
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9. PHOTOS OF THE SAMPLE ¥ 5 e A

Battery Hiith
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DECLARATION
=

1. Reference documents for the testing: UN "Manual of Tests and Criteria"
ST/SG/AC.10/11/Rev.7/Amend.1/Subsection 38.3
MAS M Bea B GUIRARETF Y CGETRRZIT1) 38.375
2. Test place Lab: Shenzhen Anbotek Compliance Laboratory Limited
Address: Zone South, 1/F., Building 2, Hengchangrong High-Tech Industrial Park,
Huangtian, Hangcheng Street, Bao'an District, Shenzhen, Guangdong, China
PRSI 2 RN AT e 43 R ]
Hudik: TR IRIITT 5 2 XA I A 1 v FE B SR Mk Db bl SR 28R 2 1 )= e X

3. This report shall not be revised and deleted.
AAR T A BEAE A BR

4. The test results presented in this report are only relevant to the test sample.
AA AR 45 RA 5 1SR i A K

5. The test report 18360BC40003801-M1 supersedes the test report
18360BC40003801 which is withdrawn.

1l 117 18360BC40003801-M1Hu X J5i 1 15 18360BC40003801, Jsfix i [F] I AF % -

6. This report shall not be published as advertisement without the approval of

Shenzhen Anbotek Compliance Laboratory Limited.

ARG AERGIRIN L A AR A PR =] B vF e o0 T AR T8 52 .

7. This report shall not be copied partly without the written approval of Shenzhen

Anbotek Compliance Laboratory Limited.

PRAFAER R, AW TCRII 2 A AR A PR 2 =] F i e A R & A B =

oR

=

-- End of report --
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